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TESTING LADS
DIVISION BIENS 13
CONSOMMATION DU GRAOUPE
BUREAU YERITAS
Date: March 20, 2000 Page; 101
Recipient. Mg.,S_HANNé HEIB ReportNo. (5&00)012-0006
company: Ta} 2 Date received: January 12,2000
Address: 2 Rue Ampére ReferenceNo. Not Availabie
94200 1VRY SU SEINE Supplier. Scrateh-AtCo.
FRANCE Origin; United States
sample D Myltjggjnr;hoard‘ Matesial(s) Coatngs [ Paint
s paper ! Cardboard
——————
RESULTS :
SAMPLE RESULT PASS/FAIL
88 Black coating LTE PASS
C Yellow coating LTS PASS
D Blua coating LTS PASS
LTS PASS

E Red coating

~ Resultsare reported as mitligrams per kilogram {ma/kg)pem)
} LT=Less Than

Limit; 100 mg/kg
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The sample COMPLIES with

1o the limitation on the marketing arifl the use of cadmivm and

ACTS Laharateiny L Eysaiv, SARL

Les Veupliers. 17 rue du Vermuaques

59560 Neuville gn lerrain. Fraewe
Tek a3 0,\.3‘3.4('-..54.56 rax (33) (15.20.86.9%

requirements ot “TITLEN: CADMIUMAND ITS COMPOUNDS" of

s A
L | gl A0n

¢ Franch Decree MNo.
ACTS TESTING LABS

Dominique Billeret,
R & D Maneger

the Fequirerments of the Council D ective 91/338/EEC dated June 48, 1991 and with the
04647 dated July 27. 1994 related
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